
2024 Active Part List

Part # Part Description

18236 Nut - Sync (6-32)

24409 Standoff

8028205 Link

8028206 Link

8028207 Link

8145407 Coat Hook

8203974 Stud

8204796 Bushing (7/8" dia brass)

8204976 Sleeve

8207127 Tapping Pad

8224809 Bushing (1/2" dia brass)

8234574 Coupling 1/4 NPT

8242995 Arm

8246654 Pin ( .374 x 2" oal )

8246655 Pin ( .374 x .5625 oal )

8268162 Thermometer Well

8297815 Link

8320742 Cam Pawl

8361649 Adapter

8392103 Headlight Adjust Knob

8411515 Contact Pin Assembly

8411516 Receptacle Spring

8424718 Pin

8425276 Latch Asm.

8425277 Latch Asm.

8441652 Receptacle

8441929 Spacer (.185 oal)



8441930 Spacer (.998 oal)

8441931 Spacer (1.810 oal)

8441932 Spacer (1.873 oal)

8441935 Spacer (1.689 oal)

8441936 Bushing (1.002 oal)

8444091 Terminal - 1/8" Standoff

8462053 Heatsink Nut (9/16 Hex)

8474605 Spacer w/ shoulder (.307 oal)

8475523 Nut Adapter

8476965 Pin (.25 x 1.86 oal)

8476974 Roller (.74 x .8 oal)

8476976 Roller (.5 x .76 oal)

8477039 Pin (.313 x 1.655 oal)

8477397 Spring

8477711 Tapping Pad - Small

8477712 Tapping Pad - Large

8492439 Spacer - Dynamic Brake

8492440 Axle - Dynamic Brake

8492441 Dynamic Brake Axle Assembly

8492488 Axle - Throttle

8492490 Cam Plate

8492492 Axle - Throttle w/ Cam Plate

8494111 Roller (.5 x .225 oal)

8494112 Roller

8494929 Roller (.42 x .76 oal) w/ groove

8498098 Pin (.25 x 2.12 oal)

9092169 Pin (.25 x 1.92 oal) roller

9092170 Roller (.75 x .25 oal)

9092171 Pin (.312 x 2.18 oal) pivot

9092639 Plate - Locking

16184905 Handle Assembly Carrier



9092924 Shaft

9092925 Cam Plate

9092926 Tube

9093151 Hinge

9093152 Hinge Pin

9318654 Axle -Throttle w/ Sq.

9318657 Axle - Throttle w/ Sq. End

9318662 Clamp

9318664 Arm

9322443 Jack Screw Assembly

9323879 Hex Nut

9329652 Switch Guard - Red w/pin

9329653 Switch Guard - Red

9503338 Door Stop Screw

9503339 Door Stop Nut

9504993 Terminal - 1/16"

9514064 Roller (.5 x .46 oal)

9530427 Handle

9540412 Terminal Lug

9540413 Terminal Lug - Special

9543800 Nut - Special

9543801 Link

9543996 Link

9552883 Axle - Dynamic Brake

9558735 Jack Screw Assembly (1221+keeper+knob)

9560209 Link

9574652 Standoff

9579656 Jackscrew

9579663 Nut w/ 10-32 Socket

9581803 Shaft w/ Sq. End (danforth)

10563266 Slide Assembly (w welded pin)



10563267 Slide

10563269 Sleeve w/ Sq. Hole

10563274 Arm Assembly (boomerang)

10563275 Arm

10563276 Shaft - (for "Arm")

10563278 Pin - (for "Arm")

10563288 Pin (Rev. Swivel)

10563293 Reverse Roller

10563310 Shaft - Rheostat

10563311 Shaft - Throttle

10563312 Shaft - Lower

10563313 Shaft - Cam

10563317 Bearing (Sintered Brze)

10563318 Cam (sq. w/ arm)

10600531 Bracket

40021899 Temp Probe Body

40021900 Sleeve - Potting

40025363 Cover ( black )

40025364 for #40025363)

40032494 Keeper

40046771 Jackscrew - M4

40047634 Standoff

40050812 Standoff

40057723 Standoff (5/16 hex x .3) SS303

40062405 Jackscrew

40067029 Handle - Throttle (alum. globe)

40069008 Jackscrew

40069257 Standoff

40080850 Jackscrew

40085121 Jam Nut Bushing (stainless)

40091061 Bulkhead 5/8-18 (brass)



40091530 Bulkhead 7/16-20 (brass)

40097186 Bulkhead 1/2-20 (brass)

40120657 Bulkhead 5/8-18 (steel)

40120658 Bulkhead 1/2-20 (steel)

40120659 Bulkhead 7/16-20 (steel)

40144065 Bumper

Last Rev. 2.2024


